

MOUNTING INSTRUCTIONS

FOR TO ASSEMBLE THE ENGINE DEFENSES, IF YOU ARE NOT A TRAINED MECHANIC, PLEASE CONTACT A SPECIALIST. MOTOACCES TAKES NO RESPONSIBILITY FOR DAMAGES CAUSED BY IMPROPER INSTALLATION. THE USE OF ENGINE DEFENSES DO NOT GUARANTEE A FULL PROTECTION IN CASE OF ACCIDENT. AFTER A FALL, EVALUATE THE DAMAGE TAKEN ON THE CRASH BARS. IN CASE OF DOUBT CHANGE THE DAMAGED SIDE. MOTOACCES DECLINE ANY RESPONSIBILITY IN CASE OF MOTORCYCLE DAMAGE.

ID.	DESCRIPTION	QTY.
1	Stainless engine defense (left side)	1
2	Stainless engine defense (right side)	1
3	M8 DIN125/A black washer	8
4	M8x20 black screw DIN912	2
5	M8x15 black screw DIN912	2
6	M8x30 black screw DIN912	2
7	M8x55 black screw DIN912	2
8	Knurled nut M8 DIN6923 stainless	2
9	Aluminum rod Ø13 Length233 (black)	1
10	Black plastic cap	2

MOUNTING INSTRUCTIONS

ENGINE DEFENSES KAWASAKI VULCAN S '15 - '19

Ref.: 8544N

